DROP SPEED ADIUST

Ref

Part No.
16012020
16011020

16012000
16011000

ACC 16150010

N/S
N/S
8
9
10
11
16b
16a
16a
17
18
18a
20
21
22a
23a
30
30
30
32a
33
50
51
51
52
53
54
54

54
55
56
58
59
60
61
61
62
63
63
63

o
©

~
N

16101019
16101016
16102100
16102102
16102104
16102122
16111620
16110100
16111612
16111102
16111104
16111116
16111108
16111110
16111117
16111115
16111400
16111402
16111406
16111124
16111510
16151000
16151100
16159116
16151102
16151106
16151110
16151114

16159114
16151112
16151200
16151302
16151304
16151306
16900010
16151308
16151310
16159103
16159102
16151312

16159104
16151314
16151316
16159106
16151318
16151320
16151322
16151324
16152100
16152128
16152110
16153100
16154200

Description
TE Central Hydraulic Lift Frame

HD/EX Central Hydraulic Lift
Frame

TE Lift Frame
HD/EX Lift Frame

Hydraulic Fluid, Low Temp, 1
CASE (12 QTS)

Nut, Serrated Flange, 3/8-16
Stud, 3/8-16

Clevis Pin Kit, 1 x 4

Cotter Pin, 3/16 x 2
Washer, 1in

Clevis Pin Kit, 7/8 x 4
Upper Lift Frame

Lower Lift Frame Assy
Lower Lift Frame Weldment
Lock Pin

Mount Spring

Washer, 1-3/8

Linkage Plate, DS

Linkage Plate, PS

Foot Pedal

Pedal Linkage

Chain Lift Assy

Chain Lift Cover w/Hdw
Chain Lift Cover Hardware Kit
Snapper Pin, 2-1/2in

Light Bracket w/Hdw

HPU, Straight

Gear Pump

Shaft Seal

Inlet Strainer w/Elbow
Spline Coupler, Straight
Reservoir Kit

Reservoir Fastener Kit (4 Cap
Screws; 8 Flat Washers)

Reservoir Seal Kit

Plug, 3/8 NPT

Motor, 2HP

Main Relief Valve

Crossover Relief Valve, 2800PSI
Angle Lock Valve

Lift Check Removal Tool

Lift Check Valve

Lowering Speed Valve
Screen, 16151312

Seal Kit, 16151312/16151330

Solenoid Valve, 2-way, Normally
Closed

Seal Kit, 16151314

Solenoid Valve, 3-way, Selector
Solenoid Valve, 4 Way, Reversing
Seal Kit, 16151316

Coil, 8 size, Dual Spade
Connector, -4 BSPP/JICM
Elbow, -6 JICMAJIC Swivel
Connector, -6 JICM/SAEM

HPU Cover

Cable Grommet

Tray

Hose, 1/4 x 18, -4 JIC

Cylinder, 2 x 6 Polypak

Qty

PP R R RP PR NNRPRPRENNRERNMNNNRRR®NDSRNN

B R R RN R

N

PR R R R NNRWR PR

Ref
75
75
75
76
80
80
80
80
80

80
83
84
84
85
85
85
87
87
87
88
89
97
97
97
97
97
97
97
97
97
97
97
98
98
98
98
98
98
10:

=

102
103
106
107
110
11

=

112
113

Part No.

16154202
16154204
16154206
16151326
16160116
16160110
16160112
16160404
16160100

16160510
16160114
16160200
16160512
16160300
16160310
16160604
16160404
16160400
16160402
16160410
16160500
16160730
16160744
16160710
16160712
16160722
16160732
16160734
16160740
16160742
16160720
16160700
16160610
16160600
16160630
16160620
16160650
16160640
16101001

16101002
16101003
16101006
16101007
16111512
16101014

16111118
16111518

Description

Cylinder Packing 2in V-Pack
Cylinder Gland Nut, 2in V-Pack
Cylinder Gland Nut, 2in Polypak
Vent

Relay Module Mounting Plate
Repair End, Grill, 16160100
Repair End, 8 Pin, 16160100
Small Spring Cage

Truckside Light Harness w/Relay
Module

Grill Connector Plug
Headlight Module Relay
Plowside Light Harness
Grill Connector Cap
Truckside Control Harness
Repair End, 16160300

Mini Firewall Adapter, Straight Only

Small Spring Cage
Plowside Control Harness
Large Spring Cage Kit (2)
Motor Relay

Battery Cable

Light Hardware Kit (1 light)
Park/Turn Bulb, Amber
DS Light Assy

DS Light Housing

PS Light Housing

Light Housing Gasket
Light Harness, Internal
High Beam Bulb, H1

Low Beam Bulb, H7

PS Light Assy

Light Kit (pair)

Controller Extension Harness, 36in

Plow Controller

Keypad, Rubber
Controller Mount Kit
Coil Cable, Controller
Circuit Board, 16160600

Screw, Hex Head 3/8-16 x 1.00
SST

Screw, Cap, 3/8-16 x 4.00 SST
Screw, Hex Head 3/8-16 x 2.50
Nut, Nylock, 3/8-16 SST

Washer, 3/8 SST

Light Bracket Hardware Kit
Upper/Lower Lift Frame Hardware
Kit

Roll Pin, 1/4 x 2

Light Bar

Qty

N R R R R R e

[

PR RN NNNRRERNNRRRRORRBRB RO R

W R R e R e

i




Ref Part No. Description Qty ['Ref Part No. Description Qty

ﬁ 16020630 EX85 Moldboard 34 16120610 Cutting Edge, 90 x 1/2 1
16020310 TE75 Moldboard 1 34 16120720 Cutting Edge, 96in, Rubber 1
16020320 TEB80 Moldboard 1 34 16120740 Cutting Edge, 108in, Rubber 1
16020340 TE90 Moldboard 1 34 16120520 Cutting Edge, 90 x 3/8 1
16020640 EX90 Moldboard 35 16120114 Cutting Edge Hdw Kit, 5/8-11, 14 1
16020620 EX80 Moldboard pes
HD/EX 16020610 EX75 Moldboard 36 16121618 Skin, TE90, SST

MOLDBOARD 16020530 HD8O Moldboard 36 16121614 Skin, TESO, SST
16020520  HD75 Moldboard 36/ 16121620 Skin, EX80, SST

ACC 16124050 Back Drag Edge, 108in 86 16121612 Skin, TETS, SST
ACC 16150010 Hydraulic Fluid, Low Temp, 1 36 16121520 Skin, HD75, SST

1
1
1
1
1
CASE (12 QTS) 36 16121530 Skin, HD80, SST 1
ACC 16124040 Back Drag Edge, 102in 36 16121610 Skin, EX75, SST 1
ACC 16124030 Back Drag Edge, 96in 36 16121640 Skin, EX90, SST 1
ACC 16124020 Back Drag Edge, 90in 36 16121630 Skin, EX85, SST i
ACC 16021610 Wing Kit, EX 37 16120110 Moldboard Skin Hardware Kit 1
ACC 16101500 Shock Kit, HD/EX 38 16120120 Crosstube Cap 2
ACC 16021310 Wing Kit, TE/SK 1 39 16120163 Deflector, 108in, Rubber 1
ACC 16021510 Wing Kit, HD 39 16120162 Deflector, 108in, Poly i
N/S 16101019 Nut, Serrated Flange, 3/8-16 2 39 16120157 Deflector, 90in, Rubber 1
N/S 16101016 Stud, 3/8-16 2 39 16120158 Deflector, 96in, Poly 1
1 16101516 Grease Fitting, 1/4-28 Threaded 2 39 16120161 Deflector, 102in, Rubber 1
16101100 Trip Pin Kit (x2) 1 39 16121158 Deflector, 90in, Poly 1
2 16101200 Trip Spring 4 39 16120159 Deflector, 96in, Rubber 1
3 16101210 Spring Mount Eye Bolt Kit (x4) 1 39 16120160 Deflector, 102in, Poly 1
4 16101516 Grease Fitting, 1/4-28 Threaded 2 40 16122100 Blade Guide Kit 1
4 16101120 Pivot Bolt Kit w/Grease Fitting 1 41 16121100 Shoe Assy 2
4 16101515 Grease Fitting, Press In 2 42 16120258 Clamp Strip, 96in 1
5 16101122 Nut, Nylock, 1-1/8-12 2 42 16120260 Clamp Strip, 102in i
6 16101124 Washer, 1-1/8 2 42 16120262 Clamp Strip, 108in 1
7 16101140 Angle Stop Bolt 1 42 16120256 Clamp Strip, 90in 1
Py ﬁ‘{ - 3 \ 8 16102100 Clevis Pin Kit, 1 x 4 1 45 16122354 Frame, Moldboard, EX75 1
i'i‘ {‘/ | 9 16102102 Cotter Pin, 3/16 x 2 45 16102144 Clevis Pin Kit, 1 x 2-3/8 10
=7 L L 10 16102104 Washer, 1in 2 45 16122352 Frame, Moldboard, HD80 1
38 o 1 (2_Qj/ o 12 oe L 74 11105 @ @ éﬁ') @ 11 16102122 Clevis Pin Kit, 7/8 x 4 3 45 16122356 Frame, Moldboard, EX80 1
i} 12 16102142 Clevis Pin Kit, 7/8 x 3-1/4 4 45 16122358 Frame, Moldboard, EX85 1
-~ 13 16122100 Blade Guide Kit il 45 16122360 Frame, Moldboard, EX90 i
14 16103000 Chain, 5/16 Grade 43, 24 Links 2 45 16122350 Frame, Moldboard, HD75 1
15 16103020 U-bolt Kit 2 46 16120190 Trip Spring T-Bar Kit 2
16b 16111620 Upper Lift Frame 1 47 16122304 Trip Angle, TE75 1
16a 16111612 Lower Lift Frame Weldment 1 47 16122306 Trip Angle, TESO 1
16a 16110100 Lower Lift Frame Assy 1 47 16122312 Trip Angle, TE9O 1
24 16111200 A-Frame, HD/EX/TE 1 48 16122300 Moldboard Weldment, TE75 1
26 16111210 Prop Stand Assy 1 48 16122302 Moldboard Weldment, TE80 1
27 16111212 Bolt, Hex Head 5/8-11 x 3.00 1 48 16122310 Moldboard Weldment, TE9O 1
28 16111214 Nut, Jam, 5/8-11 1 69 16151328 Connector, -6/-4 JICM/SAEM 2
TE 29 16111300 Sector, HD/EX 1 73 16153110 Hose, 3/8 x 38, -6 JIC 2
MOLDBOARD 30 16111402 Chain Lift Cover w/Hdw 1 74 16154216 Cylinder Gland Nut, 1-1/2in 2
30 16111406 Chain Lift Cover Hardware Kit 1 Polypak
30 16111400 Chain Lift Assy 1 74 16154100 Cylinder, 1-1/2 x 12 Polypak 2
31 16111310 Jack, Side Wind 1 74 16154212 Cylinder Packing, 1-1/2in V-Pack 2
31 16111312 Jack Cap 1 74 16154214 Cylinder Gland Nut, 1-1/2in V Pack 2
32a 16111124 Snapper Pin, 2-1/2in > 104 16101004 Screw, Hex Head, 3/8-16 x 2.00 1
33 16111510 Light Bracket wHdw 2 105 16101006 Nut, Nylock, 3/8-16 SST 1
34 16120620 Cutting Edge, 96 x 1/2 i
34 16120730 Cutting Edge, 102in, Rubber 1
34 16120710 Cutting Edge, 90in, Rubber 1
34 16120640 Cutting Edge, 108 x 1/2 1
34 16120720 Cutting Edge, 96in, Rubber 1
34 16120630 Cutting Edge, 102 x 1/2 1
34 16120530 Cutting Edge, 96 x 3/8 1




